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New Delhi

B-225, 4th Floor

Okhla Industrial Area Phase-|
(Diagonally opposite Nathu’s
Sweets)

New Delhi 110020

Collection(s)

Elevate, Juno

Colour(s) Chalk, Driftwood, Flint, Frost, Java, Lead, Linen, Meteorite, Raffia
Product Type(s) Drapery

Attributes Oekotex Standard 100
Styles Sheer, Plain, Texture
Composition 100% Polyester
Pattern Match No

Pattern Repeat (cm) Plain

Continuous Yes

Self-Weighted Yes

Width (cm) 315

Roll Size (approx) 50m

Weight (gsm) 146

Origin Non European

Stain Repellent

No

WCAA Care Label WCAA Care Label 4
4 5|
Drapery Lamp Shade Roman Blinds
Guarantee 3 Years in accordance with our product type and care instructions

Test Results

Colourfastness to Light
Xenon arc (1ISO 105-B02, blue std 6)

>0

Colourfastness to Rubbing
(ISO 105-X12)

Dry 4/5,Wet 5

Dimension Change - Laundering (%)
(ISO 5077/1SO 6330.7BA)

Warp -0.2, Weft 0.0

Dimension Change - Hanging (%)
(AS2663.1.B)

Warp 0.3, Weft 0.2

Free and Hydrolysed Formaldehyde
(ISO 14184-1:1998)

Not Detectable

Flammability AS/NZS 1530.2 - 1993

Flammability Index (0-100)
Spread Factor (0-40)
Heat Factor (O upward)

27
Length 11, Width 24
Length 2, Width 3

Flammability AS/NZS 1530.3 - 1999
Ignitability (0-20)

Spread of Flame (0-10)

Heat Involved (0-10)

Smoke Developed (0-10)

- O O O

Oekotex Standard 100

11-34415 SHIRLEY

Quality Management System ISO9001

Yes

STANDARD
OEKO 100

U2SY 1134415
SHIRLEY



http://warwickindia.co.in/media/WCAA-Care-Label-4-NC.pdf

Driftwood Flint Frost

Java Lead Linen Meteorite

Raffia
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